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TEST REPORT

1.2m &
1.2m Drop Test

NAME OF SAMPLE: Package for Rechargeable Li-ion Battery
EEZY S A 78 LA T R ) AR
CLIENT: Hixon (Shenzhen) Technology Limited
B AL : BRI R AR IR 2 7
CLASSIFICATION OF TEST: Commission Test
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No.: RZUN2019-1747-DT2 Page 2 of 7 Pages
Name of samples: Package for Rechargeable Li-ion | Battery type/Model:

Battery LM AL 5 RS J295

Pl R T 78 A A B L ) LR A 3,8V 4300mAh

E)i(r)nr1i1tg1(;53|oned by: Hixon (Shenzhen) Technology Manufacturer: Hixon (Shenzhen) Technology Limited

FHL b VYT FLAR B A LA ) TR O R R IR A

Commissioner address: 5/F,Building C,Haikexing | Manufacturer address: 5/F,Building C,Haikexing
Returned Overseas Student Park,16 North Jinlong | Returned Overseas Student Park,16 North Jinlong

Road,Pingshan New Area Shenzhen, China Road,Pingshan New Area Shenzhen, China

ZAE AL RINTEE Lo XA e KIEAL 16 SiERL | A stk JRINTTRE LT IR e KEdE 16 SRt
PR ARV C e 5 A% PR ARV R L C e 5 A%

Classification of test: Commission Test Quantity of sample: 5 packages

R 1 ZEHE IR B 5 MR

Tested according to: Sample identification:

W krtE: ST/ISG/AC.10/1/Rev.20 FEAAR AT 5 p1#~p5#t

Means of receiving: Submitted

Receiving date: by commissioner

* H HA. -04- s VAT
PEAFFIN: 2019-04-10 N
Completing date: Testitem: 1 item
e H B 2019-05-05 WAATTH: 1 50

Test conclusion:
6 454

The 1.2m drop test of the packages for Rechargeable Li-ion Battery submitted by Hixon (Shenzhen)
Technology Limited are tested according to the 20th Revised Edition of the Recommendations on the
Transport of Dangerous Goods, Model Regulations (ST/SG/AC.10/1/Rev.20).

HHIRII TR AR BR A w2 A (1 7] 78 FLAR B 1 B A0 e 1 1,2m BRI R TS T el i iz
MR ME VAL 20 (BT AT R .

ISR G ORTER iz g il 45) R A TRRAHIREK o

Approved by: Reviewed by: Tested by:

He it Humgpterer . ) Wee Guakea
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Description and illustration of the sample:

i Ut ) SR -
The info of package
AEMHER
Package No.
% p1#~-pS#
Package quantit
AR 14.5kg
Battery net weight
il % o 1.0kg
Battery Number
Eﬁ?tlﬁ A 20pcs
P%‘;gﬁ?f 402*387*232mm
Tvpe of transport Lithium ion batteries packed with equipment (Including lithium ion
@,%@%ﬁ}ﬂ@ﬁgﬁﬁ polymer batteries) / 5% &350 — A E Tl (BFFEE TR
J L)
SRR

the material of outer packaging

L] #th other:

B Corrugated carton #4645 [ lwood carton Az 4%

RETE A AR i I A R T 3

the manner of inner packaging that can be completely enclose the samples

L] H:Ath other:

Cl# k41 kL Foam material
W 32 1)<t 5 22 k4 Plastic bubble and pearl cotton
(]88 —% %K% Single sealing plastic bags

13215 # Plastic air cushion  Il57/ME12% Independent packaging

(1" %4 Plastic disc []4UR IRtk Paper divider

HORERE 7 (R U B

Description of the sampling procedure:

Description of the deviation from the standard, if any:
DR RAT S AR T A DR

Remarks:

ik

Throughout this report a comma is used as the decimal separator.

At o BLE S5 RN U

LTC-R-4535-ST/SG/AC/10/1/Rev19-A0
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Photos of Samples and Labels/# i B8 B & ARIH

Battery/Hiit: J295 3,8V 4300mAh

LTC-R-4535-ST/SG/AC/10/1/Rev19-A0
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Photos of Samples and Labels/#: 5 B8 F & F5iR

Package/f) 2346

LTC-R-4535-ST/SG/AC/10/1/Rev19-A0
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ST/SG/AC.10/1/Rev.20

Clause Requirements Result Verdict
B PRAEEE R MR R Hl
6.1.5.3  [1.2m Drop test /1,2 XKEE MR P
Test procedure / JiR B i
The package of batteries is dropped from 1.2m / HLiB L3R A 1,2 K EETE -
Drop orientation/B¥& 5 ) The package is in
Where more than one orientation is possible for a given drop, | the shape of a box.
the orientation most likely to result in failure of the packing| The package is
must be used. / A17E— BRI AT REAT — M LA BRI, |subjected  to  five
O i oy {0 B0 2 A0 O 1) IR V% 7 1 o drops in different
. . . : ientation.
Drop orientation for a package which are in the shape of a or|en\ NN
box. / AR ELHE B 7 AL
First drop: flat on the bottom / £ —¥: PUAHJE Tk AT B -
Second drop: flat on the top / & — k. LAFHTIF i
Third drop: flat on the long side / 5§ = ¥X: LL—KATH~F 2k
Fourth drop: flat on the short side / S P0vk: DL %6 i 7 2k
Fifth drop: on a corner / S5 fiik: LL— ANk
Drop Target / B3 H #5: . -
The target must be a non-resilient horizontal surface and| "€ drtopﬂtarget IS a
must be / 7% H PRI SATE  JoiR KPR i B2 ;g%i@g&%ﬂ
(a) integral and massive enough to be immovable / £1%5¢ ﬁ{ B ¢
B J5E LA R E); °
(b) flat with a surface kept free from local defects capable of
influencing the test results / K111, T2 25 R
Jr S Bk
(c) rigid enough to be non-deformable under test conditions
and not liable to become damaged by the tests / EH &
BERIRITE, LRI % T AT A PR Frii A
(d) sufficiently large to ensure that the test package falls
entirely upon the surface / HA &8 K 1R DL
R e BIEER T b,
3.3.1 Requirements/ZE R P
special Each package is capable of withstanding Sample No. -
oy . . . v oo p1#~p5#
provision |a 1.2m drop test in any orientation FEih 5
188 (h) without damage to cells contained
therein, without shifting of the contents
so as to allow cell to cell contact and
without release of contents.
A AR R A7 1 1,2m (B \o damage fo cells:
%‘r%fz@, WA HILA A I 25 B Status of contents from the
Haiwt . S ackage.
PIEEIRA |Packag ‘
) Lt B T FRth
bRl TAE
YN i

LTC-R-4535-ST/SG/AC/10/1/Rev19-A0
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= I
Important

Lo i oA I 57 B & o 2K
The test report is invalid without the official stamp of CVC.

2. RAKRRAEEPBHFEE, AEHHE AR
Nobody is allowed to photocopy or partly photocopy this test report
without written permission of CVC.

3. AikEH LAEN . BN LRI A4 TR
The test report is invalid without the signatures of Ratifier, Reviewer
and Testing engineer.

4. BAREIRBTICR .

The test report is invalid if altered,

5. XTRMAR A A A NI EIR S 22 H A R A A e il A SR H
Objections to the test report must be submitted to CVC within 15
days,

6. AR O E AR DT
The test report is valid for the tested samples only.

7. HEAPRINATEH E”, PR @, “FRRONET,
“NIAFTR G
As for the Verdict, “-” means “no need for judgement”, “P” means
“pass” , “F” means “fail” and “N/A” means “not applicable”.

o bk E MRS R RIERE K 3T
Address: No.3,Tiantaiyi Road,Kaitai Avenue,Science City,Guangzhou P. R.
China.

B 15(Tel): 020 32293888
f&  F(FAX): 020 32293889
M B 2 i (Post Code): 510663
E-mail: office@cvc.org.cn
http://www.cvc.org.cn

LTC-R-4535-ST/SG/AC/10/1/Rev19-A0



